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Parts Listings

ITEM NO. PART NO. QUANTITY DESCRIPTION ITEM NO. PART NO. QUANTITY DESCRIPTION
1 710892 3 SCR-SC 8-32x.37 ST PL
2 762050PLT 1 Cover, Puliey 31 711544 4 WSR, Helical SPR LOC 1/4
3 762078PTD 1 Pulley, Cast Iron 32 762154PLT 1 Segment, Handle NIC PLT
4 710556 2 SCR-MC 10-32x.75 ST PL 33 762124 1 Cover, Motor Lower
5 760067 1 Belt Guard 34 762123 1 Cover, Motor Upper
6 762096 1 Belt, Poly Vee 35 711376 1 Nut-NLOC 1/2-13
7 762095 1 Nut, Special 36 710986 4 SCR-SC 3/8-16x1.00 ST PL
8 762127 2 Ring, Snap 37 762161 1 Motor 115/220
9 762094 1 Washer, Lock Special 38 1 Decal, fogo
10 762105 1 Washer, Flat 39 762048 1 Adapter, Motor
1 762093 2 Bearing 40 380061 2 Bushing
12 762106 1 Spacer OD 41 710355 4 SCR-MC 10-32x.50 ST PL
13 762107 1 Spacer ID 42 711584 2 WSR, Finish #10
14 762049MCH 1 Shaft, Idler Pulley 44 712012 1 BLT-HH 1/2-13x5 ST PL
15 200004 1 Bumper 20" 45 711545 4 WSR, Helical SPR LOC 5/16
16 762108PTD 1 Housing, 20" Painted 46 711230 4 BLT-HH 5/16-18x1 ST PL
18 762102 1 Pulley 47 760072 2 Axle, Wheel Zinc Plated
19 710903 2 SCR-SC 10-32x.50 ST PL 48 711011 2 SCR-SK 1/4-20x.25
20 711204 1 BLT-HH 1/4-20x.75 ST PL 49 762056 2 Wheel 5"
21 762077PLT 2 Bracket, Idler Puliey 50 711524 4 WSR, Wave No. 26 ST PL
22 762073 1 Bushing 51 711543 4 WSR, Hefical SPR LOC #10
23 750564 1 Idler Pulley Asy ) 52 762051 1 Retainer, Capacitor
24 762068 1 Shatt, Idler Pulley 53 740109 1 Capacitor 115/220
25 711419 1 Nut-Weld TP2116 1/4-20 54 710226 6 SCR-MC 8-32x.19 SS
25 711505 1 WSR, Flat 1/4 55 715010 1 Decal, Belt Drive
26 711574 1 WSR, Flat 10D x .25 ID 56 762392 1 Balancing Weight M20
27 762097 1 Spring 59 711713 4 Retaining Ring-E Ext .50
28 762076PLT 1 Bracket, Pulley 60 762242 1 Bracket, Cover
29 710593 1 SCR MC 1/4-20x3.00 ST PL 61 711502 2 WSR, Flat #8
30 711207 4 BLT-HH 1/4-20x1 ST PL 62 711542 2 WSR, Loc #8
63 710329 2 SCR-MC 8-32x.50 ST PL
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Handle Assembly M20250

ITEM NO.  PART NO. QUANTITY DESCRIPTION ITEM NO. PART NO. QUANTITY DESCRIPTION
1 710207 2 SCR-MC 6-32 x .87 ST PL 26 711543 2 WSR, Helical SPR LOC #10
2 711551 2 WSR, Intrl. Tooth LOC #6 27 762236 1 Grip, Lever
3 762100 1 Switch 28 381052 1 Retainer
4 710356 3 MCR-MC 10-32 x .62 ST PL 29 262126 1 Cover, SW Box Rear
5 710556 1 SCR-MC 10-32 x .75 ST PL 30 715062 1 Decal, Warning 2.50 x 3.50
6 762128 1 Lock 31 762125 1 Cover, Front ABS
7 711553 1 WSR, Internal Lock #10 32 1 Decal, Logo
8 711310 1 Hex-Nut 10-32 ST PL 33 750580 1 Handle Tube Weidment
9 762084 1 Spring 34 711125 2 SCR ST-B #10 x .50
10 712041 1 BLT, SDER 1/4-20 x .56 x .37 35 711105 4 SCR-ST-A 10 x .50 NI
1" SCR, Set 8-32 x 1/8 36 762113 1 Stair Glide
12 762086 2 Grip, Handle 37 150003 1 Relief, Strain 100 x 50
13 762129 1 Button 38 150002 1 Black Cord Set, 14-3 50-ft.
14 762098 1 Bushing 39 762156 1 Cord, Handle
15 762058 1 Spacer 40 740108 1 Strain Relief
16 762143PLT 1 Pin, Switch LOC Zin¢ PLT 4 711544 6 WSR, Helical SPR LOC 1/4
17 762103 1 Spring 42 711208 4 BLT, HH 1/4-20 x .62
18 762067 1 Tube, Handle 43 762153 1 Guide, Handle Lock
19 762158PLT 1 Lever, Handle Release 44 762182 1 Hook, Cord
20 740006 2 Cap, Wire 18-14 738 45 762142PLT 1 Lock, Handle
21 711503 1 WSR, Flat #10 46 762149 1 Spring
22 711522 1 WSR, Wave 1/4 47 762060 1 Bushing
23 762059 1 Bushing 48 762159 1 Retainer
4 762119 1 Cable 49 711202 2 Bolt, 1/4-20 x .50 ST PL
25 711124 2 SCR-ST-B 10 x .37 NI ,
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